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<For Beamforming Mode> 
Harmonic Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

   (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)  

802.11ac VHT20-BF_Nss1,(MCS0)_3TX - - - - - - - - - - - - 

2.4-2.4835GHz Pass AV 7.39002G 38.05 54.00 -15.95 12.36 3 V 243 1.74 - 
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Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

   (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)  

802.11ac VHT20-BF_Nss1,(MCS0)_3TX - - - - - - - - - - - - 

2.4-2.4835GHz Pass AV 2.483502G 53.88 54.00 -0.12 32.22 3 H 32 2.67 - 
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For Radio 3: 
For Set 1 antennas / 1TX:  
Harmonic Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11b_(1Mbps)_1TX - - - - - - - - - - - - 

2.4-2.4835GHz Pass AV 4.824G 53.97 54.00 -0.03 8.08 3 H 359 1.59 - 
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Band Edge Emission Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

      (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)   

802.11ac VHT40_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

2.4-2.4835GHz Pass AV 2.483502G 53.96 54.00 -0.04 32.22 3 H 31 1.46 - 
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For Set 3 antennas / 1TX: 
Harmonic Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

   (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)  

802.11ac VHT20_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

2.4-2.4835GHz Pass AV 4.9298G 53.91 54.00 -0.09 8.41 3 H 99 1.49 - 
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Band Edge Emission Summary 
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

   (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)  

802.11ac VHT40_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

2.4-2.4835GHz Pass AV 2.4836G 53.93 54.00 -0.07 32.22 3 H 82 1.60 - 
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For Set 4 antennas / 1TX: 
Harmonic Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

   (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)  

802.11b_(1Mbps)_1TX - - - - - - - - - - - - 

2.4-2.4835GHz Pass AV 4.874G 53.40 54.00 -0.60 8.24 3 H 25 1.49 - 
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Band Edge Emission Summary 
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

   (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)  

802.11b_(1Mbps)_1TX - - - - - - - - - - - - 

2.4-2.4835GHz Pass AV 2.4848G 53.93 54.00 -0.07 32.22 3 V 102 1.55 - 
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For Set 5 antennas / 1TX: 
Harmonic Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

   (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)  

802.11b_(1Mbps)_1TX - - - - - - - - - - - - 

2.4-2.4835GHz Pass AV 4.92404G 53.82 54.00 -0.18 8.39 3 V 115 1.18 - 
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Band Edge Emission Summary 
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

   (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)  

802.11b_(1Mbps)_1TX - - - - - - - - - - - - 

2.4-2.4835GHz Pass AV 2.483502G 53.90 54.00 -0.10 32.22 3 V 315 1.28 - 
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For Set 6 antennas / 1TX: 
Harmonic Summary 

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

   (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)  

802.11ac VHT40_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

2.4-2.4835GHz Pass AV 4.90108G 53.99 54.00 -0.01 8.32 3 H 219 2.47 - 

 
 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1184 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1185 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 
 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1186 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1187 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1188 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1189 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1190 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1191 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1192 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1193 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1194 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1195 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1196 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1197 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1198 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1199 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1200 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1201 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

 

 

 

 



  

 
 

FCC Test Report Report No. : FR760613AA

 

SPORTON INTERNATIONAL INC. Page No. : 1202 of 1222 

TEL : 886-3-3273456 Report Version : Rev. 02 

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017 

FCC ID: UDX-60063010    

 

Band Edge Emission Summary 
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments 

   (Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (H/V) (°) (m)  

802.11ac VHT20_Nss1,(MCS0)_1TX - - - - - - - - - - - - 

2.4-2.4835GHz Pass AV 2.4838G 53.98 54.00 -0.02 32.22 3 V 62 1.45 - 
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4 Test Equipment and Calibration Data 

Instrument Manufacturer Model No. Serial No. Characteristics Calibration Date Remark 

EMI Receiver Agilent N9038A My52260123 9kHz ~ 8.45GHz Jan. 23, 2017 
Conduction 

(CO01-CB) 

LISN F.C.C. 
FCC-LISN-50-1

6-2 
04083 150kHz ~ 100MHz Dec. 14, 2016 

Conduction 

(CO01-CB) 

LISN Schwarzbeck NSLK 8127 8127647 9kHz ~ 30MHz Dec. 21, 2016 
Conduction 

(CO01-CB) 

COND Cable Woken Cable 01 150kHz ~ 30MHz May 23, 2017 
Conduction 

(CO01-CB) 

Software Audix E3 6.120210n - N.C.R. 
Conduction 

(CO01-CB) 

BILOG ANTENNA 
with 6dB 

Attenuator 
TESEQ & EMCI 

CBL6112D & 
N-6-06 

37880 & 
AT-N0609 

20MHz ~ 2GHz Aug. 30, 2016 
Radiation 

(03CH01-CB) 

Loop Antenna Teseq HLA 6120 24155 9kHz - 30 MHz Mar. 16, 2016* 
Radiation 

(03CH01-CB) 

Horn Antenna EMCO 3115 00075790 750MHz ~ 18GHz Nov. 10, 2016 
Radiation 

(03CH01-CB) 

Horn Antenna SCHWARZBECK BBHA 9170 BBHA9170507 15GHz ~ 40GHz Jun. 16, 2017 
Radiation 

(03CH01-CB) 

Pre-Amplifier EMCI EMC330N 980332 20MHz ~ 3GHz May 02, 2017 
Radiation 

(03CH01-CB) 

Pre-Amplifier Agilent 8449B 3008A02310 1GHz ~ 26.5GHz Jan. 16, 2017 
Radiation 

(03CH01-CB) 

Pre-Amplifier MITEQ TTA1840-35-HG 1864479 18GHz ~ 40GHz Jun. 28, 2016 
Radiation 

(03CH01-CB) 

Amplifier - - TF-130N-R1 26GHz ~ 40GHz Jun. 20, 2017 
Radiation 

(03CH01-CB) 

Spectrum Analyzer R&S FSP40 100056 9kHz ~ 40GHz Nov. 22, 2016 
Radiation 

(03CH01-CB) 

EMI Test R&S ESCS 100355 9kHz ~ 2.75GHz May 06, 2017 
Radiation 

(03CH01-CB) 

RF Cable-low Woken 
Low 

Cable-16+17 
N/A 30 MHz ~ 1 GHz Oct. 24, 2016 

Radiation 

(03CH01-CB) 

RF Cable-high Woken High Cable-16 N/A 1 GHz ~ 18 GHz Oct. 24, 2016 
Radiation 

(03CH01-CB) 

RF Cable-high Woken 
High 

Cable-16+17 
N/A 1 GHz ~ 18 GHz Oct. 24, 2016 

Radiation 

(03CH01-CB) 

RF Cable-high Woken 
High 

Cable-40G#1 
N/A 18GHz ~ 40 GHz Oct. 24, 2016 

Radiation 

(03CH01-CB) 

RF Cable-high Woken 
High 

Cable-40G#2 
N/A 18GHz ~ 40 GHz Oct. 24, 2016 

Radiation 

(03CH01-CB) 
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Instrument Manufacturer Model No. Serial No. Characteristics Calibration Date Remark 

Test Software Audix E3 6.2009-l0-7 N/A N/A 
Radiation 

(03CH01-CB) 

Spectrum analyzer R&S FSV40 100979 9kHz~40GHz Dec. 26, 2016 
Conducted 

(TH01-CB) 

RF Cable-high Woken RG402 High Cable-6 1 GHz – 26.5 GHz Oct. 24, 2016 
Conducted 

(TH01-CB) 

RF Cable-high Woken RG402 High Cable-7 1 GHz –26.5 GHz Oct. 24, 2016 
Conducted 

(TH01-CB) 

RF Cable-high Woken RG402 High Cable-8 1 GHz –26.5 GHz Oct. 24, 2016 
Conducted 

(TH01-CB) 

RF Cable-high Woken RG402 High Cable-9 1 GHz –26.5 GHz Oct. 24, 2016 
Conducted 

(TH01-CB) 

RF Cable-high Woken RG402 High Cable-10 1 GHz –26.5 GHz Oct. 24, 2016 
Conducted 

(TH01-CB) 

Power Sensor Agilent U2021XA MY53410001 50MHz~18GHz Nov. 22, 2016 
Conducted 

(TH01-CB) 

Note: Calibration Interval of instruments listed above is one year. 

“*” Calibration Interval of instruments listed above is two years. 

N.C.R. means Non-Calibration required. 
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RSE Co-location Result 

Operating Mode 1 Polarization Horizontal 

Operating Function Normal Link (Radio 1 + Radio 2) 
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RSE Co-location Result 

Operating Mode 1 Polarization Vertical 

Operating Function Normal Link (Radio 1 + Radio 2) 

 

 
 

 


